National Pollutant Discharge Elimination System (NPDES) Permit Program

FACT SHEET

Regarding an NPDES Permit to Discharge to Waters of the State of Ohio
for Cleveland-Cliffs Steel Corporation — Coshocton Works

Public Notice No.: 205702 Ohio EPA Permit No.: 0ID00014*QD

Public Notice Date: August 29, 2024 Application No.: OH0004260
Comment Period Ends: September 28, 2024

Name and Address of Facility Where

Name and Address of Applicant: Discharge Occurs:

Cleveland-Cliffs Steel Corporation — Cleveland-Cliffs Steel Corporation —
Coshocton Works Coshocton Works

17400 State Route 16 17400 State Route 16

Coshocton, OH 43812 Coshocton, OH 43812

Coshocton County
Receiving Water: Muskingum River
[...]
Category 4 with respect to WET. No limits are proposed. Acute toxicity testing is proposed to continue for
Ceriodaphnia dubia at a reduced frequency to assess whether historical toxicity issues return.

Zinc and Total Suspended Solids

Parts IV, V, and VI have been included with the draft permit to ensure that any storm water flows from the
facility site are properly regulated and managed. Storm water monitoring and benchmarks for total recoverable
zinc and total suspended solids are proposed. Benchmark for total suspended solids is provided as a substitute
parameter in lieu of aluminum to the monitoring and benchmark requirements for stormwater associated with
industrial activities subsector F1 as referenced in General Permit number OHR000007. See Part V for more
details.

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 14 of 39



Outfall 002

Zinc and Total Suspended Solids

Parts IV, V, and VI have been included with the draft permit to ensure that any storm water flows from the
facility site are properly regulated and managed. Storm water monitoring and benchmarks for total recoverable
zinc and total suspended solids are proposed. Benchmark for total suspended solids is provided as a substitute
parameter in lieu of aluminum to the monitoring and benchmark requirements for stormwater associated with
industrial activities subsector F1 as referenced in General Permit number OHR000007. See Part V for more
details.

Internal Monitoring Stations 601 and 603

Total Suspended Solids, Oil & Grease, Chromium and Nickel

Federal effluent guideline limitations (ELGs) are based on available treatment technology. Federal and State
laws and regulations require that dischargers meet both the ELGs and any values needed to comply with state
WQS. Permit limits are based on the more stringent of the two. The limits recommended for total suspended
solids, oil & grease, chromium, and nickel are based on the federal effluent limitation guidelines (ELGs) found
in 40 CFR Part 420. All limits are shown tabulated in Attachment 1. Internal monitoring station 601 is intended
to apply up until the continuous anneal operation commences operations. Upon startup of the continuous anneal
line, the treated process wastewaters are to be reported under internal monitoring station 603.

Dissolved Hexavalent Chromium

Based on best technical judgment, monitoring and limits for dissolved hexavalent chromium are proposed to
remain in the permit as previously permitted to ensure the facility adequate provides reduction to the associated
wastewaters containing dissolved hexavalent chromium.

Copper, Flow and pH
Monitoring for these parameters is proposed to continue in order to evaluate the performance of the treatment
plant.

Napthalene and Tetrachloroethylene

A monitoring waiver is proposed to continue for napthalene and tetrachloroethylene pursuant 40 CFR
122.44(a)(2) as the permittee has demonstrated through sampling and other technical factors that the pollutant is
not present in the discharge.

Internal Monitoring Stations 602

Total Suspended Solids and 5-day Carbonaceous Biochemical Oxygen Demand

The limits proposed for total suspended solids and 5-day carbonaceous biochemical oxygen demand are all
based on plant design criteria and technology-based treatment standards included in 40 CFR Part 133,
Secondary Treatment Regulation. Secondary treatment is defined by the Best Practicable Waste Treatment
Technology criteria, which are minimum standards required of all publicly owned treatment works. These
limits are protective of WQS.

Fecal Coliform

Based on best technical judgment, monitoring and limits for fecal coliform are proposed to remain in the permit
as previously permitted to ensure facility adequate provides disinfection to treated sanitary wastewaters during
recreational season.

Flow and pH
Monitoring for these parameters is proposed to continue in order to evaluate the performance of the treatment
plant.

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 15 of 39



Additional Monitoring Requirements

Additional monitoring requirements proposed at the final effluent, influent and upstream/downstream stations
are included for all facilities in Ohio and vary according to the type and size of the discharge. In addition to
permit compliance, this data is used to assist in the evaluation of effluent quality and treatment plant
performance and for designing plant improvements and conducting future stream studies.

Sludge
Monitoring requirements proposed for the disposal of sewage sludge by the following management practices are
based on OAC 3745-40: transfer to another facility with an NPDES permit.

OTHER REQUIREMENTS

Operator Certification and Operator of Record

Operator certification requirements have been included in Part II of the permit in accordance with rules adopted
in August 2018 (OAC 3745-7-02). These rules require the Cleveland-Cliffs Steel Corporation - Coshocton
Works to have a Class A wastewater treatment plant operator in charge of the sewage treatment plant operations
discharging through internal monitoring station 602. These rules also require the permittee to designate one or
more operator of record to oversee the technical operation of the treatment works.

Outfall Signage

Part II of the permit includes requirements for the permittee to place and maintain a sign at outfall 001
discharging to the Muskingum River providing information about the discharge. Signage at outfalls is required
pursuant to OAC 3745-33-08(A).

Part 111
Part I1I of the permit details standard conditions that include monitoring, reporting requirements, compliance
responsibilities, and general requirements.

Storm Water Compliance

Parts IV, V, and VI have been included with the draft permit to ensure that any storm water flows from the
facility site are properly regulated and managed. Benchmark monitoring for outfalls 001 and 002 is proposed in
accordance with the storm water language. See Part V for more details.

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 16 of 39



Figure 1. Location of Cleveland-Cliffs Steel Corporation — Coshocton Works

WILLS CREEK QUADREANGLE

; SCALE 1:24.000 i v olllo . c L I F F S COSHOCTON
: e e i el 7.5 MINUTE SERIES (TOPDGRAPHIC) -v WORKS
/] 1,000 2,000 3,000 4,000 FEET STATE OF OHID
L DEPARTMENT OF TRANSPORATION
g Y 1 KILOMETER DEPARTMENT OF NATURAL RESOURCES APPROX. PROPERTY NPDES OUTFALL
: — DIVISION OF GEOLOGICAL SURVEY BOUNDARY

7 N T

/

STORM WATER
OUTFALL 002

AT

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024

Page 17 of 39




Figure 2. Water Balance Diagram

WELL WATER

CLEVELAND-CLIFFS COSHOCTON WORKS WASTEWATER LINE DIAGRAM

PRIMARY ANNEAL AND
PICKLE LINE

1

mOwiNG

WASTEWATIRS.

ANNEAL AND FiNAL
ANNEAL AND PICKLE

=

(TO BE REPLACED WITH
VERTICAL ANNEAL AND
FICKLE LINE]

|

“* Projected flow with Vertical Anneal Line (see May 2021 NPOES Permit Maddication feguest)

INTERMEDIATE ANNEAL w;ﬁ;ﬁm
AN PICKLE UNE
Py Sa0T na SR
WesTERATIR
FUTURE VERTICAL ALKALINE CLEARING Spent Picide
ANNEALING LINE liguer v
First Stage Hevavalent Sodium *
Chion Ratition Bisulfte Bailers | | Caoling Tawers | Mom-rontact cocling
water uses
48" AMNEAL AND PICKLE sEae 1 |
LINE AT AT DA h Sozond Stage Hewavalert
bl l Sanitary wastewater i
soumn Sanitary Treatment Prant
BOTCLEAMNG L MR, wmerrind suration, clarficaton, UY dinfection ‘
Reaction Tari
? Qutfall 62
cowRouNG o 3,065 gad
487 BELT GRINDER FEFALNECLEARNE =
Butfall £01 /
a3 Outfall G01
i . "
1.31 mgd** 168 mgd**
e R
WRTTWATIRS Thickerers Area Storm Water
Filter Press Retenty
= o s
Storm water WEW STORM
@ oL nouuns
247 TEMPER MiLL WASTIVIATEE WATER OUTFALL
o002
e
BUENEHING i TOUNNAMED
GPERATIEING WASTERATIN TRIBUTARY OF
Heate: MUSKINGLM
I ——— - * Eisting awerage fiow Jan 2020 Feb 2023

s sy

e - CLIFFS

COSHOCTON WORKS

WATER FLOW LINE
DRAWING

Page 18 of 39

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024




Figure 3. Muskingum River Study Area

Walhonding River Tuscarawas River

Direction of Flow

e

RM 108.56 <4—— Coshocton WWTP

RM 105.88 | 4—— Cleveland Cliffs

Muskingum River
WWTP = wastewater treatment ﬁlant

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 19 of 39



Table 1. Monitoring Stations, Wastewater Sources, Treatment Processes, Discharge Points, and Flow Rates

Average Flow Rate per NPDES

Discharge/ Receiving Application
Station # Wastewater Source Treatment Utilized Stream (MGD)
001 Treated process wastewaters from See stations 601, 602, and 603 Muskingum River 1.88
internal monitoring 601 and 603; for applicable treatment.
treated sanitary wastewaters from
internal monitoring station 602; non-
contact cooling water; storm water;
excess well water; and steam
condensate.
002 Stormwater from the area associated  Settling and Infiltration Unnamed tributary to (No discharge to date)
with the new vertical anneal line Muskingum River
building.
601 / 603 Salt bath descaling, acid pickling, Chemical reduction, Directed to 001 1.52
fume scrubbers, cold rolling and neutralization, chemical
alkaline cleaning, boiler blowdown,  precipitation, flocculation,
contact quench water, storm water; clarification, thickening, and
(601 is current designated monitoring sludge dewatering.
station for treated process wastewater
until such time that new vertical
anneal line operations commence
which will then become 603).
602 Sanitary wastewaters from facility. Activated sludge, secondary Directed to 001 0.0031
clarification, ultraviolet light
disinfection.
588 Sludge removed from sanitary Sludge is removed from the N/A N/A
treatment plant. treatment plant and hauled to

another NPDES facility.

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 20 of 39



Table 2. Effluent Flow Rates May 2018 through April 2023

# Average Median 95th Percentile | Maximum
Outfall Year | observations (MGD) (MGD) (MGD) (MGD)
2018 242 2.02 2.10 2.73 3.87
2019 363 1.99 2.07 2.64 3.54
2020 358 2.01 2.09 2.80 4.61
001 2021 365 1.84 1.91 2.61 3.83
2022 365 1.75 1.80 2.61 3.73
2023 120 231 2.38 3.19 3.65
2018 237 1.63 1.67 2.14 2.66
2019 359 1.60 1.67 2.10 2.27
2020 355 1.63 1.72 2.21 291
601 2021 357 1.51 1.55 2.07 2.63
2022 354 1.44 1.46 2.08 2.64
2023 120 1.33 1.38 1.80 2.07
2018 241 0.0035 0.0035 0.0060 0.0086
2019 362 0.0036 0.0036 0.0063 0.0092
2020 359 0.0031 0.0030 0.0056 0.0070
602 2021 363 0.0031 0.0031 0.0050 0.0071
2022 365 0.0036 0.0030 0.0059 0.1053
2023 120 0.0029 0.0028 0.0060 0.0089

MGD = million gallons per day

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 21 of 39



Table 3. Effluent Characterization Based on Form 2C Data

Number of
Parameter Units Concentration samples
Ammonia mg/L 1.57 1
Bromide mg/L 0.283 1
Chlorine, Total Residual ~ mg/L 0.1 1
Phosphorous, Total mg/L 0.22 1
Sulfate mg/L 570 1
Barium ng/L 53 1
Boron ug/L 88 1
Iron ng/L 170 1
Magnesium mg/L 25 1
Molybdenum ug/L 460 1
Manganese ng/L 150 1
Titanium ng/L 9 1
Cadmium ug/L 0.54 1
Chromium ng/L 44 1
Selenium ug/L 0.5 1
Zinc ng/L <4.6 1

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 22 of 39



Table 4. Effluent Characterization Using Self-Monitoring Data

Current Permit Limits # Percentiles Data
Parameter Season Units 30 day Daily Obs.  50® 95t Range
Outfall 001
Water Temperature Annual c Monitor - - - - - 240 216 261 133275
Residue, Total Dissolved Annual mg/l ____. Monitor - - - - - 24 2710 3730  2170-3780
Total Suspended Solids Annual mg/l ____. Monitor - - - - - 4 11.5 20.5 6-22
Oil and Grease, Total Annual mg/1 15 20 241 0 0 0-14
Nitrogen, Nitrite (NO2)* Annual mg/l  ----- Monitor - - - - - 240 0.49 1.05 0-2.02
Nitrogen, Nitrate (NO3)" Annual mg/l .. Monitor - - - - - 240 189 280 4.47-368
Fluoride, Total (F) Annual mg/l ... Monitor - - - - - 241 11.6 16 0.8-23.6
Chromium, Dissolved Hexavalent Annual pg/l . Monitor - - - - - 241 0 0 0-12
Nickel, Total Recoverable Annual uwg/l . Monitor - - - - - 241 67 156 0-330
Zinc, Total Recoverable® Annual ng/l . Monitor - - - - - 4 211 300 87-315
Copper, Total Recoverable Annual wg/l . Monitor - - - - - 241 13 27 0-57
Flow Rate Annual MGD ... Monitor - - - - - 1813 2.01 275  0.001-4.61
Mercury, Total (Low Level) Annual ng/l ----- Monitor - - - - - 11 0 1.13 0-1.5
pH Range Excursion, Maximum Duration Annual Minutes -- 60 1826 0 0 0-55
Acute Toxicity, Ceriodaphnia dubia Annual TUa ~ ----- Monitor - - - - - 20 0 0.05 0-1
pH, Maximum Annual SuU.  ----- Monitor - - - - - 1794 8.2 8.5 7.2-12
pH, Minimum Annual SuU.  ----- Monitor - - - - - 1794 7.8 8 2-8.2
Residue, Total Filterable Annual mg/l  ----- Monitor - - - - - 216 2770 3630 336-4580
pH Range Excursions, > 60 Minutes Annual Number/Day -- 0 1826 0 0 0-0
pH Range Excursions, Monthly Total Duration = Annual Minutes -- 446 90 0 0 0-125
Sludge Monitoring Station 588
Sludge Weight Annual Dry Tons - - - - Monitor - - - - - 10 0.233  0.548 0.146-0.605
Sludge Volume, Gallons Annual Gals - ---Monitor - - - - - 10 4000 12000  3500-12000

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 23 of 39



Current Permit Limits # Percentiles Data
Parameter Season Units 30 day Daily Obs.  50® 95t Range
Internal Monitoring Station 601
pH Annual SuUu.  ----- Monitor - - - - - 240 8.57 8.99 7.8-9.3
Total Suspended Solids Annual mg/l  ----- Monitor - - - - - 240 4.4 12.1 0-18
Total Suspended Solids Annual kg/day 295 689 240 27 83.8 0-116
Oil and Grease, Total Annual mg/l  ----- Monitor - - - - - 240 0 0 0-0
Oil and Grease, Total Annual kg/day 77 232 240 0 0 0-0
Chromium, Dissolved Hexavalent Annual pgl  ----- Monitor - - - - - 241 0 0 0-18
Chromium, Dissolved Hexavalent Annual kg/day -- 0.22 241 0 0 0-0.127
Chromium, Total (Cr) Annual pgl  ----- Monitor - - - - - 241 26 50 0-130
Chromium, Total (Cr) Annual kg/day 3.89 9.73 241  0.172  0.354 0-0.79
Nickel, Total (Ni) Annual pgl  ----- Monitor - - - - - 241 86 193 20-410
Nickel, Total (Ni) Annual kg/day 2.92 8.75 241  0.554 1.41 0.111-2.82
Copper, Total Recoverable Annual pgl  ----- Monitor - - - - - 241 15 33 0-92
Copper, Total Recoverable Annual kg/day  ----- Monitor - - - - - 241  0.101  0.227 0-0.634
Flow Rate Annual MGD @ ----- Monitor - - - - - 1782 1.6 2.12 0.24-2.91
Internal Monitoring Station 602
Flow Rate Annual GPD 1810 3210 5770 0-105000
pH Annual S.U. 60 7.1 7.36 6.6-7.61
Total Suspended Solids Annual mg/1 30 45 60 7 20.1 0-29
Nitrogen, Ammonia (NH3) Annual mg/1 60 0.07 15.8 0-85.8
Fecal Coliform Annual #/100 ml 1000 2000 30 7.5 111 0-312
CBOD 5 day Annual mg/l 25 40 60 0 13.1 0-20

ANitrate and Nitrate values were added together for use in determining Projected Effluent Quality values.

BZinc - self- monitoring data for zinc was associated with storm water grab sampling intended to assess first flush conditions in lieu of composite samples
meant for determining projected effluent quality values. Therefore, the four self-monitoring data points were removed from consideration for determining

projected effluent quality values.

Fact Sheet for NPDES Permit Renewal, Cleveland-Cliffs Steel Corporation — Coshocton Works, 2024
Page 24 of 39



Table 5. Projected Effluent Quality

Number of Number > PEQ PEQ
Parameter Units  Samples MDL Average Maximum
Self-Monitoring (DMR) Data *
Ammonia-N (Summer) mg/L 0 0 -- --
Chromium, Dissolved Hexavalent pg/L 241 5 6.132 8.4
Copper - TR ng/L 241 158 21.79 30.21
Fluoride mg/L 239 239 14.11 16.65
Mercury - TR (BCC) ng/L 11 4 1.862 2.55
Nickel - TR pg/L 241 238 135.7 197
Nitrogen, Nitrite© mg/L 240 239 0.845 1.18
Nitrogen, Nitrate® mg/L 240 222 246.4 309.5
Nitrate-N + Nitrite-N© mg/L -- - 2472 310.7
Total Filterable Residue mg/L 239 239 3280 3796
Combined Other Data ®
Ammonia-N (Winter) mg/L 1 1 7.106 9.734